
Guidebook for the selection of 
small water treatment systems 

for potable water supply to 
small communities

Chris Swartz Water Utilisation Engineers
University of Stellenbosch

Cape Peninsula University of Technology
Rand Water

TT 319/07

Water Research Commission

TT 319/07     G
uidebook for the selection of sm

all w
ater treatm

ent system
s for potable w

ater supply to sm
all com

m
unities



 

 

 

 

 

 

 

 

 

 

 

Chris Swartz Water Utilisation Engineers 
University of Stellenbosch 

Cape Peninsula University of Technology 
Rand Water 

 
 
 
 

WRC Report No TT 319/07 
 

                                               NOVEMBER 2007

GGUUIIDDEEBBOOOOKK  FFOORR  TTHHEE  SSEELLEECCTTIIOONN  OOFF  
[...]
Large    > 2,5 ML/d 
Ease of expansion:  Easy to increase capacity, normally the process will be more 
effective on larger plant. 

8 Operational 
requirements 

Operator skills required (trained); Operator input man-hours required per day (1); 
Chemical dosage required (yes); Can alternative chemicals be used (yes); Degree 
of automation (manual to fully); Type and frequency of process and quality control 
monitoring tasks (hourly); Availability of materials/chemicals for operation spares 
(readily available) 

9 Maintenance 
requirements 

Cost of servicing/repairs/replacement (low- civil structure ); (low, use of mostly 
lime ); Frequency of servicing/repairs/replacement (monthly service ); Expert or 
skilled maintenance inputs ( skilled); Availability of recommended spares and tools 
(readily available) 

10 Infrastructure 
requirements 

Need to have proper arrangements for the disposal of sludge produced by 
precipitation and will contain high concentrations of the compounds that were 
removed from the water. Sludge could have a high pH. 

11 Impact of 
Failures 

Hard waters or metals passing through to distribution networks, resulting in 
calcium carbonate or iron/manganese precipitation in pipes and reservoirs, or at 
consumers (hot water installations). 

12 Energy 
requirements  

For automated plant normal electricity supply is required. In the absence of 
electricity, the water to be treated could gravitate through sedimentation tanks 
where precipitation will take place. Lime could be fed by gravity as slurry or in the 
dry form.  

13 Capital cost  The capital cost of a plant for the precipitation and settling of contaminants a 
function of the capacity of the plant and the level of sophistication and automation 
incorporated in the plant. The cost of such a plant would be similar to that of a 
conventional treatment plant. 

14 Operating cost  Operating cost of ion-exchange plant is affected only by the cost of chemicals 
used and the disposal cost of sludge. Maintenance cost on the more sophisticated 
equipment is more expensive and would require more frequent maintenance and 
replacement.  

15 Typical 
treatment 
process 
configuration 
(train) or 
example 

 
 
 
 
 
 
 
 
 
 
  
 

16 Examples of 
installations  

Used at treatment plants in the Western Cape where high iron and manganese 
concentrations occur in the raw water. 

17 Socio-economic 
aspects  

Community acceptance and willingness to operate and maintain plant in which 
contaminants are precipitated are high. Any consumer will immediately observe 
the effect of softening or removal of iron on the water quality. The water will be low 
in colour, taste pleasant and less soap and detergents will be used. Less scaling 
of cooking utensils will occur.  

18 Research and 
evaluation in 
South Africa 

University of Pretoria (Dr JJ Schoeman) 

   
 

Final water 
storage tank 

Disinfection  
Sand 

Filtration 

pH adjustment 
for Precipitation 

and/or 
Coagulation   

Sedimentation    

 
 

Raw 
water 



 

 B.19

 
2-2 LIMESTONE CONTACT STABILISATION 

1 Purpose and 
status 

To stabilise soft waters by bringing the water into contact with limestone to 
increase alkalinity, calcium and pH, so that aggression and corrosion effects 
are reduced to acceptable levels for distribution systems  
 
Emerging technology, and gaining ground 

2 Alternatives Stabilisation using slaked lime 
 

3 Summary of key 
features 

Filtered and chlorinated water flows in an up-ward direction through a limestone 
contact bed.  

4 Description  Limestone contact stabilisation uses limestone to stabilise soft waters. Water to 
be stabilised flows up-ward in an enclosed unit (usually cylindrical, with a 
limestone bed depth-to-diameter ratio of at least 1:1) containing at least a 2.0 m 
deep, graded fixed limestone bed (12-15 mm) supported by a graded granite 
aggregate layer   in which gravity is used to continuously drive raw water 
through the filter media at filtration rates not exceeding 10 m3/h/m2 of filter-
media surface.  
 

Physical and chemical mechanisms are responsible for the clarification of the 
raw water. 
 

It forms the final treatment stage in a water treatment plant prior to storage. 
5 Technology 

illustration 
 

 
6 Performance 

limitations 
 

Not suitable for treatment of water with > 1 NTU, > 0.10 mg/l Fe, > 0.15 mg/l Al 
Can stabilise water to acceptable levels for distribution networks  
Electricity supply is not required as long there is sufficient gravity. 
Operator’s presence is critical because of daily monitoring of filter influent and 
effluent.  
Technical support is negligible.   
Impact of inflow water quality variations is critical if prolonged. 

7 Recommended 
capacity 

Suitable capacity ranges from medium to large. 
Expansion is ease by adding extra units. 

8 Operational 
requirements 

Untrained and semi-trained labour is required.  
Operator input is daily checking of flow rates. 
Type and frequency of process and quality control monitoring tasks: head loss 
and effluent quality must be checked daily.  

9 Maintenance 
requirements 

Low cost of servicing/repairs/replacement 
Cleaning frequency averages monthly 



 

 B.20

10 Infrastructure 
requirements 

Conventional infrastructure plus winch/crane mechanisms to load limestone 
into the tanks (usually concrete) 

11 Impact of  
failures 

Unstable water can be supplied with possibility of increased turbidity if the 
filtration rates are higher than normal. 

12 Energy 
requirements  

Water flows by gravity through filters, but regular electricity supply is required if 
gravity is not available. 

13 Capital costs  No local data yet available, but expected to vary depending on capacity of plant, 
site conditions and local contractors  

Limestone tank construction and limestone loading facilities make up the bulk of 
capital costs.   

14 Operating costs Operating costs are only due to labour used during operation and cleaning 
processes and replenishing of limestone, which depends on plant performance. 

15 Typical 
treatment 
process 
configuration 
(train) or  
example  

 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of SA 
installations 

Rozendal (6 ML/d), Stellenbosch (Western Cape) 
Jonkershoek (2.5 ML/d), Stellenbosch (Western Cape) 
Idas Valley (18 ML/d), Stellenbosch (Western Cape) 
Franschhoek (2.5 ML/d) (Western Cape) 
Montagu (3.8 ML/d) (Western Cape) 

17 Socio-economic 
aspects  

Conditions/demands for community acceptance and participation: ability and 
willingness to accept ownership of, and manage, this type of technology; ability 
and willingness to operate and maintain this type of system 

18 Research and 
evaluation in 
South Africa 

WRC Report No. 738/1/00 
WRC Report No. 613/1/98 
WRC Report No. 534/1/98 
Council for Scientific and Industrial Research (CSIR) 

 

  
 

Final water 
storage 

tank 

Disinfection  Sand 
Filtration 

pH adjustment/ 
Coagulation / 
Rapid Mixing   

Sedimentation   

 
 

Raw 
water 

 
 

Flocculation   Stabilization 
using 

Limestone 
contactor 



 

 B.21

2-3  ELECTROCOAGULATION 
1 Purpose and 

status 
Electrocoagulation produces coagulants directly into the water by the release of 
metal ions such as iron or aluminium by electrolysis of electrodes by applying 
direct electrical current.   
 

It is an experimental technology. 

2 Alternatives Standard metals coagulation 

3 Summary of 
key features 

Experimentation on Vaal Dam water with a turbidity of 60 NTU with micro-
organism added. 
 

Turbidity reduced to < 3 NTU after sedimentation and sand filtration. 
Microbiological quality of final water acceptable for potable purposes. 
Dependant on the amount of chlorine added. (Also by onsite generation form 
salt as sodium hypochlorite). 

4 Description  Iron or aluminium electrodes are used as sacrificial anodes together with inert 
cathodes to release metal ions by electrolysis that act as coagulants in water. 
These metal ions can act as coagulants similar to traditional metal-based 
coagulants such as ferric chloride or aluminium sulphate by the formation of 
hydrolysed metal coagulants [Fe(OH)3 and Al(OH)3]. The ions discharged by 
electrolysis are similar to those added as chemical compounds. They affect 
coagulation by charge neutralisation that causes flocculation and phase 
separation to take place. The concentration of metal ions required for effective 
coagulation is a function of the water quality, specifically the suspended matter 
concentration. The amount of metal ions released is determined by the electrical 
current available and surface area of the electrodes.     
 
Advantages of electrogulation are that no corrosive or aggressive compounds 
are handled and that the pH of the treated water is not affected.  
 
Any reliable source of direct electrical current can be used. Renewable energy 
resources derived from solar or wind energy are suitable to produce a direct 
current for electrolysis. 

5 Technology 
illustration  

 
 

Electrocoagulation test cells 
6 Performance 

limitations 
Floating debris that could interfere physically with the electrodes must be 
removed prior to treatment. 
Plant performance is highly dependant on climatic conditions; lack of wind and 
low solar radiation levels reduces the efficiency and output. High raw water 
turbidity may require a reduction in through put. 



 

 B.22

7 Recommended 
capacity  

From very small to large plants 
Expansion is easy but costly [modular]. 

8 Operational 
requirements 

Requires a submersible pump and semi-skilled operator with basic 
understanding of water quality and elementary plumbing. 

9 Maintenance 
requirements 

Removal of scale from the electrodes, removal and disposal of chemical sludge, 
and cleaning of filter. 

10 Infrastructure 
requirements 

Solar panel, wind generator and treatment units are factory manufactured and 
erected on site. 
Stands for wind generator, solar panel and treatment units, gravity flow 
required. 
Disposal of iron or aluminium rich sludge. 

11 Impact of  
failures 

Not dependant on electricity supply when using wind or solar power. 
 

12 Energy 
requirements  

Electricity is generated on site form renewable sources i.e. wind and solar 
power. 

13 Capital costs  Still being determined. 

14 Operating costs Still being determined (but expected to be low). 

15 Typical 
treatment 
process 
configuration 
(train) or 
example  

 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of SA 
installations 

Experimental only at Rand Water. 
 

17 Socio-
economic 
aspects  

Operating costs are reduced by using renewable energy sources, which can be 
easily maintained by the community. 

18 Research and 
evaluation in 
South Africa 

Rand Water 
 
 

Final water 
storage tank 

Filtration   
Electrocoagulation Sedimentation 

Raw 
water Disinfection 

 
  

 
  



 

 B.23

 
 

3.  PHASE SEPARATION 



 

 B.24

3-1 CONVENTIONAL SEDIMENTATION 
1 Purpose and 

status 
To continuously remove settleable flocs from coagulated raw water characterised 
by medium to high turbidity and suspended solids, so that it is suitable for sand 
filtration  
 
Proven technology: in full-scale use for a period of time in water treatment  

2 Alternatives Roughing filtration 
Up-flow sludge blanket clarifiers 

3 Summary of 
key features 

Conventional sedimentation is preceded by coagulation, rapid mixing and 
flocculation.  
It removes flocs by gravitation settling as the flocculated water flows in a large 
rectangular or circular tank. 

4 Description  Sedimentation is a horizontal and/or radial flow settling process that takes place 
in an open unit in which sediments or flocs are allowed to settle by gravitational 
forces.   
 
Physical mechanisms are responsible for the clarification of the pre-treated raw 
water. 
It forms the pre treatment stage in a water treatment plant. 
 
In conventional sedimentation, coagulated raw water is continuously filled in a 
basin, with a detention time of 2-8 hours, to allow the sedimentation process to 
settle flocs. 
The clarified water is periodically withdrawn (by gravity or pumping) and directed 
to a filtration stage.  
 
Sedimentation basins can be circular or rectangular in shape. 
The rectangular shape is common. Water flows horizontally through the length of 
the tank at surface loading rates ranging from 500-1250 litres/h/m2.  
In circular types, water flows radially. Detention time can range from 2-8 hours. 
 
Gravity drives flow through the sedimentation at a flow velocity ranging from 0.15-
0.90 m/min. 

5 Technology 
illustration 

 

6 Performance 
limitations 
 

Can remove turbidity to less than 5 NTU.  
Electricity supply is critical if chemical dosing and mechanical mixing equipment 
is used. 
Operator’s presence is critical because of chemical dosing, mixing and 
flocculation facilities.  
Technical support is not limiting but depends on level of sophistication.  
Supply of chemicals is critical as technology is ineffective without chemicals. 
Impact of raw water variations is critical.  

7 Recommended 
capacity 

Suitable capacity ranges from to small to large. 
Ease of expansion is generally difficult, but can be easy if package units are used 
in small plants. 

8 Operational Trained/skilled operator required. 

 
Direction of flow 

Sloping bottom to 
facilitate sludge 

Supernatant 
water 

Sludge 
withdrawal

Launder collecting 
clarified water 

Flocculated 
raw water 
flowing into 
inlet chamber 
with 
perforated 
baffle wall 



 

 B.25

requirements Operator input is required 24 h/day.   
Chemical dosage required. Alternative chemicals can be used.  
Can be semi-automated or none at all. 
Cleaning process can be automated. 
Type and frequency of process and quality control monitoring tasks - daily  
Materials/chemicals for operation readily available  
Spares require a long lead-time. 

9 Maintenance 
requirements 

Cost of servicing/repairs/replacement is low, but high if partial automation is 
used. 
Done annually, or as required 
Operator can maintain but, if fully automated, expert or skilled labour is required 
(every 6 months). 
Recommended spares and tools must be readily available.  

10 Special 
Infrastructure 
requirements 

Conventional infrastructure to provide and/or support sedimentation tank 

11 Impact of 
failures 

High turbidity break-through can cause rapid clogging of filter media. 

12 Energy 
requirements  

Regular electricity supply is required if automation and mechanical equipment are 
used, especially for sludge removal.  
Gravity feed can be used. 

13 Capital costs  No local data is yet available, but is expected to vary depending on capacity of 
plant, site conditions and local contractors.  
Sedimentation tank construction makes up the capital costs. 

14 Operating 
costs 

Main operating cost is as a result of the cleaning processes, energy requirements, 
and costs attributed to preceding coagulation and flocculation processes. 

15 Typical 
treatment 
process 
configuration 
(train) or 
example  

 
 
 
 
 
 
 
 
 
 
 

 
16 Examples of SA 

installations 
Cape Town, Ashton, Bonnievale (Western Cape) 
Fort Beaufort, Alice (Eastern Cape)  
Jozini (Kwazulu-Natal)  
Syferfontein (Free State) 
Piet Gouws (Northern Province) 

17 Socio-
economic 
impact  

Conditions/demands for community acceptance and participation: ability and 
willingness to accept ownership of, and manage, this type of technology; ability 
and willingness to operate and maintain this type of system 

18 Research and 
evaluation in 
South Africa 

WRC Report No. 450/1/97  
Umgeni Water 
Cape Peninsula University of Technology 

 

 
 

Raw  
water Final water 

 storage  Disinfection 
Sand  

filtration   Conventional 
sedimentation    

Flocculation     
Coagulation 



 

 B.26

3-2 UPFLOW BLANKET SLUDGE CLARIFIER (UBSC) 
1 Purpose and 

status  
To clarify coagulated raw water characterised by medium to high turbidity (10-
500 NTU) and colour, prior to sand filtration  
[...]
The depth of the filter media is usually less than 1.0 m and the total length usually 
greater than 5.0 m. 
 
Physical mechanisms are responsible for the clarification of the raw water, 
although to some extent biological mechanisms are also active. 
  
URF is usually applied as a pre-treatment stage prior to slow sand filtration ― a 
combination widely known as multi-stage filtration. 
 
Coagulation can be included as a pre-treatment to enhance the HRF process, 
especially for handling high-turbidity raw water.   

5 Technology 
illustration  

 

 
 

 
6 Performance 

limitations 
 

Not suitable for treatment of raw water with very high turbidity (> 500 NTU) and 
high colour without the aid of chemical coagulation  
Can remove turbidity to less than 5 NTU and colour to less than 5 Colour units.  
Electricity supply is not critical unless electronic chemical dosing equipment and 
pumping are used. 
Operator’s presence is required daily.  
Regular technical support is necessary.  
Supply of chemicals is not critical, but necessary where there is high-turbidity raw 
water. 
Impact of raw water variations for short periods is not very critical.  

7 Recommended 
capacity 

Suitable capacity ranges from small to medium. 
Capacity can be expanded by adding more units.  



 

 B.44

8 Operational 
requirements 

Semi-trained and trained labour is required.  
Operator input is required 8 h/day.  
No chemical dosage required unless coagulation is incorporated.  
No automation is required.  
Head loss and effluent quality must be checked daily.  

9 Maintenance 
requirements 

No moving parts, hence cost of servicing/repairs/replacement is low. 
Frequency of filter cleaning is usually monthly, or more often.   
Recommended spare valves and tools for cleaning must be readily available.  

10 Infrastructure 
requirements 

Conventional infrastructure  

11 Impact of 
failure 

Can lead to effluent turbidity unsuitable for slow sand filtration, hence rapid 
clogging of filter media can be expected if the HRF fails. 

12 Energy 
requirements  

Water flows by gravity through filters, but a regular electricity supply is required if 
raw water is supplied by pumping and if electronic chemical dosing is employed. 

13 Capital costs  No local data is yet available, but costs are expected to vary depending on 
capacity of plant, site conditions and local contractors.  

Filter tank construction and chemical dosing facilities make up the bulk of capital 
costs. 

14 Operating 
costs  

Operating costs are only due to labour used during operation and cleaning 
processes. 

15 Typical 
treatment 
process 
configuration 
(train) or 
example  

 
 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of 
SA 
installations 

Exact locations are unknown, but HRF reported to be in use in KwaZulu-Natal and 
Eastern Cape Provinces. 

17 Socio-
economic 
aspects  

Conditions/demands for community acceptance and participation: ability and 
willingness to accept ownership of, and manage, this type of technology; ability 
and willingness to operate and maintain this type of system 

18 Research and 
evaluation in 
South Africa 

Umgeni Water 

 

 
  

Final water 
storage tank Slow sand 

filtration 

Horizontal-flow 
rouging  filtration 

Raw 
water 

Disinfection With or Without 
Coagulation 

    



 

 B.45

4-3 INTAKE AND DYNAMIC ROUGHING FILTRATION  
1 Purpose and 

status 
Intake and dynamic roughing filtration (IDyRF) are applied as first pre-treatment 
unit processes in a water treatment scheme to reduce suspended solids and 
turbidity from raw water that is characterised by medium to very high turbidity 
(>10-500 NTU). Suspended solids are reduced to levels acceptable in water to be 
treated by other filtration processes.  
 
It is a proven technology, but emerging in application in SA. 

2 Alternatives  Plain sedimentation  
3 Summary of 

key features 
Raw water flows downwards through several graded gravel media layers 
(decreasing in size in the direction of flow) placed in a single unit.  Surplus water 
flows in a horizontal direction, leading to an overflow chamber.   
Sedimentation and straining mechanisms retain the suspended particles within the 
gravel pores.  
The filter unit is cleaned by fast drainage. 

4 Description  IDyRF are gravel filtration processes in which the gravel is arranged in layers 
within one compartment gravity  continuously drives raw water through and above 
the filter media at filtration rates ranging from 0.30-1.0 and 2-3 m3/h per m2 of filter 
media surface, respectively. (See Field No. 5 for design details.) 
 

Intake roughing filtration is usually applied at the intake to remove suspended 
solids while dynamic roughing filters are applied within the treatment plant to 
protect the plant against sudden peak turbidity and suspended solids. 
 

Physical mechanisms are responsible for the clarification of the raw water, 
although to some extent biological mechanisms are also active. 
 

IDyRF are applied as a pre-treatment stage prior to up-flow or horizontal flow 
roughing filtration–slow sand filtration system, a combination widely known as 
multi-stage filtration. 

5 Technology 
illustration  

 
6 Performance 

limitations 
 

Not suitable for treatment of coloured raw water  
Can remove turbidity to less than 5 NTU and colour to less than 5 Colour units.  
Electricity supply is not critical unless pumps are required to abstract raw water. 
Operator’s presence is required weekly.  
Regular technical support is necessary.  
Supply of chemicals is not critical. 
Impact of raw water variations for short periods is not very critical. 



 

 B.46

7 Recommended 
capacity  

Suitable capacity ranges from to small to medium. 
Capacity can be expanded by adding more units.  

8 Operational 
requirements 

Semi-trained and trained labour is required.  
Operator input required is 2 h per week  
No chemical dosage is required.  
No automation is required.  
Head loss and effluent quality must be checked weekly.  

9 Maintenance 
requirements 

No moving parts, hence cost of servicing/repairs/replacement is low. 
Filter cleaning frequency is usually weekly, or more often. 
Recommended spare valves and tools for cleaning must be readily available.  

10 Infrastructure 
requirements 

Conventional infrastructure  

11 Impact of 
failure 

Can lead to effluent turbidity and suspended solids not suitable for up-flow or 
horizontal flow roughing filtration–slow sand filtration systems, hence rapid 
clogging 

12 Energy 
requirements  

Water flows by gravity through filters, but a regular electricity supply is required if 
raw water is supplied by pumping.  

13 Capital costs  No local data is yet available, but is expected to vary depending on capacity of 
plant, site conditions and local contractors.  

Filter tank construction and filter media make up the bulk of capital costs. 

14 Operating 
costs  

Operating costs are only due to labour used during monitoring and cleaning tasks. 

15 Typical 
treatment 
process 
configuration 
(train) or 
example  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of 
SA 
installations 

No local applications documented as yet. 
 

17 Socio-
economic 
aspects  

Conditions/demands for community acceptance and participation: ability and 
willingness to accept ownership of, and manage, this type of technology; ability 
and willingness to operate and maintain this type of system 

18 Research and 
evaluation in 
South Africa 

Cape Peninsula University of Technology  

 
 

 
  

Final water 
storage tank 

Slow sand 
filtration 

Dynamic 
Roughing 
filtration 

Raw 
water Disinfection Intake 

Roughing 
filtration 

   
 

   

•Up-flow roughing filtration in layers, 
•Up-flow roughing filtration in series or 
•Horizontal flow roughing filtration 



 

 B.47

 
 

5.  FINE FILTRATION 



 

 B.48

5.1 CONVENTIONAL RAPID GRAVITY SAND FILTRATION 
NO FIELD INFORMATION  

1 Purpose and 
status 

To reduce turbidity, and other water quality such as colour and algae from raw 
water that is characterised by medium to very high levels  to levels acceptable 
for effective disinfection 
It is a proven technology in application over several years now 

2 Alternatives Slow sand filtration, pressure filtration,  

3 Summary of key 
features 

Filter media cleaning by backwashing mechanisms and control  of filtration rates  

4 Description   CRGSF is a down-flow sand filtration process that takes place in an 
open unit containing filter media (sand de ~ 0.5 – 0.7 mm) in which 
gravity is used to continuously drive pre-treated raw water through the 
filter media at filtration rates ranging from 5 – 15  m3/h/ m2

 of filter  
media surface. 

 Physical mechanisms are responsible for the clarification of the pre-
treated raw water. 

 It forms the main treatment stage in a water treatment plant. 
 The pre-treatment processes applied to raw water are pre-chlorination 

(if required), pH-adjustment (if required), coagulation/rapid mixing, 
flocculation and sedimentation.   

 When the filter media is clogged, it is cleaned by backwashing   

5 Technology 
Illustration 

 
6 Performance 

limitations 
Not suitable for treatment of saline raw water 
Can remove turbidity to less than 1 NTU and colour to less than 5 Colour units,  
Electricity supply is critical for filter washing and pre-treatment processes  
Operator’s presence is critical 
Regular technical support is very critical, coupled with periodic maintenance   
Supply of chemicals is critical for the pre-treatment   stage 
Impact of raw water variations is critical  

7 Suitable capacity 
application  

Suitable capacity ranges from to small to large 
Expansion is not easy  

8 Operation 
requirements 

Semi-trained and skilled  labour is required  
Operator input required daily as required  
chemical dosage required  - YES, for pre-treatment needs;  
Full and partial- autonomy  
Type and Frequency of process and quality control monitoring tasks - ; effluent 
quality can be checked daily;  

9 Maintenance 
requirements 

High cost of servicing/repairs/replacement, because of  moving parts  
Filter media cleaning frequency is at least daily or as required    
Recommended spares for chemical dosing equipment  must be readily 
available;  



 

 B.49

10 Infrastructure 
requirements 

Conventional infrastructure  

11 Impact of Failures Turbidity break-through  can take place leading to ineffective disinfection 
 

12 Energy 
requirements  

Regular electricity supply is  required for pre-treatment processes  
 

13 Capital cost  Mainly comprise of filter  unit construction (usually made of reinforced concrete), 
under drain and backwashing facilities  
electrification and automation (if selected) also make up capital costs 

14 Operating cost  Operating costs are high due to chemical and skilled  labour used during 
operation and maintenance    

15 Typical treatment 
process 
configuration 
(train) or example 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
NOTE: pre-chlorination is applied if raw water has algae to prevent algae growth 

in the filters 

16 Examples of 
installations 

Ashton WTW , 1 Ml/d, Western Cape 
Dordrecht, 1.6 Ml/d, Eastern Cape 
Bredasdorp,.5 Ml/d, Western Cape 
Henkries WTW, Nababeep, Northern Cape 
Clocolan, 2 Ml/d, Free State 

17 Socio-economic 
aspects  

Conditions/demands for community acceptance and participation: ability and 
willingness to accept ownership of and manage this type of technology; ability 
and willingness to operate and maintain this type of system 

18 Research and 
evaluation in 
South Africa 

Umgeni Water 
Chris Swartz Water Utilisation Engineers 
Cape Peninsula University of Technology 
University of Johannesburg 
Water Research Commission 

   

 
  

 

 
 

 

Final water 
storage tank 

Conventional  
Rapid Gravity Sand 

Filtration   

Flocculation  Sedimentation    
Raw 
water Disinfection 

pH-adjustment 
/Coagulation / 
rapid mixing 

 

Pre-chlorination 



 

 B.50

5-2 DIRECT PRESSURE SAND FILTRATION 
1 Purpose and 

status 
To reduce turbidity and colour from raw water that is characterised by low to 
medium turbidity (<10-50 NTU) and colour (< 25-100 mg/l as Pt), to levels 
acceptable for effective disinfection 
 
It is a proven technology, in application over several years now. 

2 Alternatives Direct up-flow rapid sand filtration 
Slow sand filtration 

3 Summary of 
key features 

Direct pressure filtration is only preceded by coagulation without any separate 
structures for rapid mixing and flocculation/sedimentation. Rapid mixing takes 
place in the raw water pipe where the coagulant is added. Flocculation and 
sedimentation take place inside the filter unit. The filter medium is cleaned by 
backwashing mechanisms. 

4 Description  Pressure filtration is a down-flow sand filtration process that takes place in an 
enclosed unit containing filter media (sand de ~ 0.5 mm) in which high pressure is 
used to continuously drive pre-treated raw water through the filter media at 
filtration rates ranging from 5-20 m3/h/m2

 of filter media surface. 
 
Physical mechanisms are responsible for the clarification of the pre-treated raw 
water. 
 
It forms the main treatment stage in a water treatment plant. 
 
In conventional pressure filtration, the pre-treatment processes applied to raw 
water are pH-adjustment (if required), coagulation/rapid mixing, flocculation and 
sedimentation.   

5 Technology 
illustration 

6 Performance 
limitations 
 

Not suitable for treatment of high-turbidity raw water 
Can remove turbidity to less than 1 NTU and colour to less than 5 Colour units.  
Electricity supply is critical for the requirement of high pressure through filter.  
Operator’s presence is not critical as process can also be automated. 
Technical support is negligible, but required for annual maintenance.   
Supply of chemicals is critical for the coagulation stage. 
Impact of raw water variations is not limiting as pre-treatment can be adjusted to 
handle this.   

7 Recommended 
capacity  

Suitable capacity ranges from to small to medium. 
Ease of expansion is simple as units are usually made in modular format. 

8 Operational 
requirements 

Semi-trained and trained labour is required.  
Operator input is required 8 h/day.  
Chemical dosage is required, for pre-treatment needs.  
Full and partial automation  
Head loss and effluent quality must be checked daily.  



 

 B.51

9 Maintenance 
requirements 

Cost of servicing/repairs/replacement is high, because of mechanical operation 
and chemical pre-treatment.   
Daily filter media cleaning is required.    
Recommended spares for chemical dosing equipment and tools for cleaning 
must be readily available.  

10 Infrastructure 
requirements 

Conventional infrastructure  

11 Impact of 
failures 

Turbidity break-through can take place, leading to ineffective disinfection. 

12 Energy 
requirements  

Regular electricity supply is required for pressure.  
 

13 Capital costs  Costs vary depending on capacity of plant, site conditions and local contractors.  
Filter tank construction and chemical dosing facilities make up the bulk of capital 
costs.    

14 Operating costs  Operating costs are mainly due to chemicals and labour used during chemical 
preparations   

15 Typical 
treatment 
process 
configuration 
(train) or 
example  

Error! 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
16 Examples of SA 

installations 
Hogsback (< 0.3 Ml/d), Nkokobe Municipality (Eastern Cape) 
Monguzi Hospital (0.55 Ml/d) (Kwa-Zulu Natal) 
Upper Mnyameni (0.26 Ml/d) (Eastern Cape) 
Silverstroom WTP (unknown capacity) (Western Cape)  
Wellington WTP (unknown capacity), Wellington Municipality (tel. 021-8731121) 
Porterville WTP (7.5 Ml/d), Porterville Municipality (tel. 026-232100) 

17 Socio-
economic 
aspects  

Conditions/demands for community acceptance and participation: ability and 
willingness to accept ownership of, and manage, this type of technology; ability 
and willingness to operate and maintain this type of system 
[...]
configuration 
(train) or 
example  

 
 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of SA 
installations 

Ashton (~2 ML/d), Swellendam (_5 MlLd) (Western Cape) 
Seymour water treatment plant (< 2 ML/d), Nkokobe Municipality (Eastern 
Cape) 
Moganyaka town plant (0.8 ML/d) (Northern Province) 
Mosvold hospital (0.3 ML/d), Frischgewaagd (0.68 ML/d) (Kwa-Zulu Natal)  

17 Socio-
economic 
aspects  

Conditions/demands for community acceptance and participation: ability 
and willingness to accept ownership of, and manage, this type of 
technology; ability and willingness to operate and maintain this type of 
system 

18 Research and 
evaluation in 
South Africa 

WRC Report No. 450/1/97  
Umgeni Water 
WRC Report No. 738/1/00 
Cape Peninsula University of Technology  

 

 
  

 
  

Final water 
storage tank 

Conventional slow 
sand filtration   

Sedimentation 
Raw 
water Disinfection     pH-adjustment / 

Coagulation   Flocculation 



 

 B.54

5-4 DIRECT SLOW SAND FILTRATION  
1 Purpose and 

status 
To reduce turbidity, colour, suspended solids and pathogenic micro-organisms 
from raw water that is characterised by low turbidity (< 10 NTU), low colour (< 
15 colour units), suspended solids (< 5 mg/L) and pathogenic contamination, to 
levels acceptable for effective disinfection, without the requirement for any pre-
treatment 
 
Proven technology: in full-scale use in water treatment  

2 Alternatives Dynamic-cross flow sand filtration  
3 Summary of 

key features 
Low turbidity raw water is filtered by slow sand filtration with any pre-treatment  

4 Description  No pre-treatment of the raw water is required, but the water must be 
characterised by low turbidity (< 10 NTU).  
 
Slow sand filtration is a down-flow sand filtration process that takes place in an 
open unit containing fine filter sand (de ~ 0.15-0.35 mm) in which gravity is used 
to continuously drive raw water through the filter medium at filtration rates 
ranging from 0.10-0.30 m3/h/ m2 of filter medium surface.  
 
The filtration rate can either be controlled from the inlet or outlet side of the filter 
unit. Both options have their pros and cons, depending on designer preference. 
 
Physical and biological mechanisms are responsible for clarification of the raw 
water. 
 
It forms the main treatment stage in a water treatment plant. 

5 Technology 
illustration 

 
6 Performance 

limitations 
 

Process is unsuitable for treatment of raw water with high turbidity and colour.  
It can remove turbidity to less than 1 NTU and colour to less than 5 colour units, 
and less than 1 FC/100 mL. 
Electricity supply is not critical unless gravity supply is not available and 
electronic equipment is used to dose chemicals. 
Operator’s presence is not critical, although it is required at the disinfection 
stage. 
Technical support is negligible.   



 

 B.55

Impact of raw water variations is critical. 
7 Recommended 

capacity 
Suitable capacity ranges from small to large. 
Ease of expansion is generally difficult, but can be easy if package units are 
used in small plants. 

8 Operational 
requirements 

Semi-trained and untrained labour is required.  
Operator input is required 24 h/day.  
No chemical dosage is required.   
No automation is required. 
Head loss and effluent quality can be checked daily.  

9 Maintenance 
requirements 

Servicing/repairs/replacement costs are low, due to absence of pre-treatment.  
Frequency of filter cleaning can range from 1 to 6 months.   
Recommended tools for cleaning must be readily available.  

10 Infrastructure 
requirements 

Conventional infrastructure  

11 Impact of 
failures 

Turbidity breakthrough and deterioration of microbiological quality of the filtrate 

12 Energy 
requirements  

Water flows through filters by gravity, but a regular electricity supply is required 
if raw water is to be supplied by pumping. 

13 Capital costs  No local data is available. Costs will vary depending on capacity of plant, site 
conditions and local contractors. Filter tank construction makes up the bulk of 
the capital costs  

14 Operating 
costs  

Operating costs are only due to labour used during cleaning processes.   

15 Typical 
treatment 
process 
configuration 
(train) or 
example  
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of 
SA 
installations 

Tulbagh (< 5 ML/d), Ceres Municipality (Western Cape) 
Vredendal WTP (7.5 ML/d), Vredendal Municipality (Western Cape) (tel. 0271-
31045) 

17 Socio-economic 
aspects  

Community acceptance and participation tested / known.  
Willingness to accept ownership and manage the technology needs community 
involvement and training from the start of the project.  
Operating cost will have an effect on willingness to pay. 

18 Research and 
evaluation in 
South Africa 

Cape Peninsula University of Technology (CPUT) 

 
 

 
  

 
 

Final water 
storage tank 

Direct slow sand 
filtration   

Raw 
water 

Disinfection 



 

 B.56

5-5 AUTOMATIC BACKWASH FILTRATION 
1 Purpose and 

status 
To reduce turbidity and colour from raw water that is characterised by medium to 
high turbidity (50-500 NTU) and colour (15-300 Colour units), to levels 
acceptable for effective disinfection 
 
It is a proven technology, however its application is scanty but gaining ground.  

2 Alternatives Rapid sand filtration 
Slow sand filtration 
Pressure filtration 

3 Summary of 
key features 

Automatic backwashing (filter media cleaning) mechanisms  

4 Description  Autonomous backwashing filtration (ABF) s a down-flow sand filtration process 
that takes place in an enclosed unit containing filter media (sand de ~ 0.5 mm), 
in which gravity is used to continuously drive pre-treated raw water through the 
filter media at filtration rates averaging 5 m3/h/m2

 of filter- media surface. 
Physical mechanisms are responsible for the clarification of the pre-treated raw 
water. 
 
The pre-treatment processes applied to raw water are pH-adjustment (if 
required), coagulation/rapid mixing, flocculation and sedimentation.   
 
Both the normal filter operation and filter-media cleaning is autonomous, without 
the need to operate any valves, hence the name autonomous-valveless.  
Under normal operation, the filter unit stores the filtered water until the 
backwash storage is full, then the filtered water starts to flow to the storage 
reservoir. 
 As the filter media gets clogged, the supernatant water rises up the washwater 
effluent pipe, driving out all the air.  
 
It forms the main treatment stage in a water treatment plant. 

5 Technology 
illustration 

 
6 Performance 

limitations 
 

Not suitable for direct filtration of high-turbidity raw water, with or without 
coagulation.  
Not suitable for treatment of excessive floc overflows from sedimentation stage. 
Can remove turbidity to less than 1 NTU and colour to less than 5 Colour units.  
Electricity supply is critical for coagulation.  
Operator’s presence is not critical. 
Regular technical support is not very critical, but required for periodic 
maintenance.   
Supply of chemicals is critical for the coagulation stage. 
Impact of raw water variations is critical if sedimentation is absent.  

7 Recommended 
capacity 

Suitable capacity ranges from small to medium. 
Expansion is easy as units are usually made in modular format. 



 

 B.57

8 Operational 
requirements 

Semi-trained and trained labour is required.  
Operator input is required daily.  
Chemical dosage is required, for pre-treatment needs.  
Full and partial autonomy  
Effluent quality can be checked daily  

9 Maintenance 
requirements 

Cost of servicing/repairs/replacement is low, because of absence of moving 
parts.  
Daily cleaning of filter media is required, or as required.    
Recommended spares for chemical dosing equipment must be readily available.  

10 Infrastructure 
requirements 

Conventional infrastructure  

11 Impact of 
failures 

Ineffective backwashing and poor effluent quality  

12 Energy 
requirements  

Regular electricity supply is required for pre-treatment processes.  
 

13 Capital costs  No local data available, but is expected to vary depending on capacity of plant, 
site conditions and local contractors.  

Filter tank construction and chemical dosing facilities make up the bulk of capital 
costs.    

14 Operating 
costs  

Operating costs are only due to chemicals and labour used during monitoring 
pre-treatment processes.   

15 Typical 
treatment 
process 
configuration 
(train) or 
example  

 
 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of 
SA 
installations 

Riviersonderend (1 ML/d) (Western Cape) 
Alice (3 ML/d), Chofimvaba (0.5 ML/d) (Eastern Cape)  

17 Socio-
economic 
aspects  

Conditions/demands for community acceptance and participation: ability and 
willingness to accept ownership of, and manage, this type of technology; ability 
and willingness to operate and maintain this type of system 

18 Research and 
evaluation in 
South Africa 

WRC Report No. 919/1/03 
Umgeni Water 
Cape Peninsula University of Technology 

 

 
  

 
 

 

Final water 
storage tank AVRGSF   Flocculation   Sedimentation 

Raw 
water Disinfection 

pH-adjustment 
/Coagulation / 
rapid mixing 



 

 B.58

5-6  BAG FILTERS 
1 Purpose and 

status 
To remove fine suspended material from the feed stream. 
 
It is a proven technology 

2 Alternatives Cartridge filtration; Sand filtration 

3 Summary of key 
features 

Normally used as fine filtration method in industrial applications or as pre-
treatment in drinking water treatment. 

4 Description  A bag filter works by the principle of micro filtration. The liquid is purified in bags 
by passing small permeable pores. Bag filters can be used for large amounts of 
water. 
The sizes of these pores are between the 1 – 200 micron. The capacity depends 
on the surface area from the bags. Bigger systems can clean up to more than 
500 m3/h (multi bag filters).There are special bag filters for various chemicals. 
 
The liquid flows from the top of the filter house and is distributed equally amongst 
the bags. The liquid comes out at the bottom leaving the dirt behind. 
 
Since the bag is locked in at the top of the vessel all the dirt is trapped inside the 
bag, the filter vessel never requires cleaning after use. 

5 Technology 
Illustration 

 
6 Performance 

limitations 
Too high flow rates applied; too high solids loadings applied. 

7 Suitable capacity 
application  

Small-scale to medium size drinking water treatment plants. 

8 Operation 
requirements 

Monitor the head-loss over the system and hence the degree of fouling of the 
bags; clean or replace the bags when required. 

9 Maintenance 
requirements 

Check values and housing; check pressure meters 
 

10 Infrastructure 
requirements 

Can be used in-line in the feed water stream; minimal infrastructure is required. 
 

11 Impact of 
Failures 

Low throughputs when severe fouling of the bags takes place. 

12 Energy 
requirements  

Electricity required for feed pumps. 

13 Capital cost  Moderate capital costs may be expected when stainless steel vessels are used 
as housing. 

14 Operating cost  Minimal operating costs for relatively clean waters; can be high when frequent 
bag change-outs are required. 



 

 B.59

15 Typical treatment 
process 
configuration 
(train) or 
example  

 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of 
installations 

Saron (Drakenstein Municipality) 

17 Socio-economic 
aspects  

Only requirement for the treatment plant operator (or community) is to change the 
filter bags when it becomes fouled. 

18 Research and 
evaluation in 
South Africa 

Bag filter suppliers 

   

   

Final water 
storage tank 

Disinfection  

Conventional 
treatment or 

membrane filtration 

Bag Filtration 

 

Raw 
water 



 

 B.60

5-7  CARTRIDGE FILTRATION 
1 Purpose and 

status 
Suspended solids removal 
Proven technology 

2 Alternatives Sand filtration; bag filtration 

3 Summary of key 
features 

Cartridge filters are installed in-line in the process stream, either as main 
treatment or as pre-treatment for subsequent processes. Removes suspended 
material and small particles from 1 micron to 50 micron. Can be used as pre-
treatment for subsequent finer filtration processes such as Microfiltration or 
ultrafiltration. 

4 Description  Pleated paper or fibre wound cartridge filters 
The cartridges are sized to screen particles ranging in size from 1 micron to 50 
micron. Used as pre-treatment for particle removal. 

5 Technology 
Illustration 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
6 Performance 

limitations 
Cannot remove fine colloidal material or organics. 
Need to be cleaned regularly to ensure effective performance. 

7 Suitable capacity 
application  

Effective on household scale to small treatment plants and package plants. 
Not suitable for large installations. 

8 Operation 
requirements 

Only operational input required is checking of differential pressure over the 
cartridge filters and cleaning the filter by removing it and flushing and rinsing 
thereof, or replacement if required. No backwashing on these filters. 
Semi-skilled operator. Half hour per day. 

9 Maintenance 
requirements 

Cleaning of cartridges and filter housings. Checking of pressure meters. 
Equipment and cartridges readily available from commercial suppliers. 

10 Infrastructure 
requirements 

No specific requirements. Feed pump must provide sufficient pressure. 

11 Impact of Failures Reduced flow when excessive fouling takes place. 
No feed to the cartridge filters during electricity supply interruptions. 
If labour not available for required change-out of cartridges, excessive fouling 
may occur. 

12 Energy 
requirements  

No additional requirements apart from electricity for feed pump. 

13 Capital cost  Relatively low, comprising only filter housing and fixtures. 

14 Operating cost  The operating costs may be substantial, depending on the solids loading on the 
cartridge filters, which governs the frequency of replacement of the filters. Lower 
if the filters are used as pre-treatment for relatively clean water. 

outlet intlet 



 

 B.61

15 Typical treatment 
process 
configuration 
(train) or example 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of 
installations 

Used in industrial process streams, household systems and for in-line pre-
treatment. Used widely in industry. 
Use in small scale drinking water treatment systems is limited. 

17 Socio-economic 
aspects  

Proven technology. Must be used in tandem with micro or ultra filtration. Needs 
a full time operator to clean regularly. Effective on a household scale. Cost- 
effectiveness to be compared with other small-scale pre-treatment systems. 
Community acceptance and participation to be encouraged. 

18 Research and 
evaluation in 
South Africa 

University of Stellenbosch 
 
 

 
 

 

   

Final water 
storage tank 

Disinfection  

Conventional 
treatment or 

membrane filtration 

Cartridge 
Filtration 

 

Raw 
water 



 

 B.62

5-8 DIRECT UP- FLOW RAPID SAND FILTRATION  
1 Purpose and 

status 
To reduce turbidity, colour and algae from raw water that is characterised by 
low turbidity (< 10 NTU), colour and entropic, to levels acceptable for effective 
disinfection 
 
Emerging technology, that is gaining ground 

2 Alternatives Direct pressure filtration 
Direct slow sand filtration  

3 Summary of 
key features 

Direct up-flow rapid sand filtration is characterised by upward flow and 
preceded by coagulation without separate flocculation and sedimentation 
stages. The flocculation, sedimentation and filtration take place in one unit. The 
bottom part contains the gravel and the top half is filter sand. Flocculation and 
sedimentation take place in the gravel layer. Filter media is cleaned by 
backwashing  

4 Description  DURSF is an up-flow sand and gravel filtration process that takes place in an 
open unit, which contains both graded layers of gravel (de ~ 1.5-40 mm) placed 
at the bottom and fine filter sand (de ~ 0.50-0.70 mm) on top of the gravel, in 
which gravity or pump(s) is used to continuously drive coagulated raw water 
through the filter medium at filtration rates ranging from 5-10 m3/h/m2 of the 
filter media surface.  
 

DURSF comes from conventional rapid sand filtration (CRSF). It is 
characterised by downward flow and preceded by conventional pre-treatment 
processes (coagulation/rapid mixing, flocculation and sedimentation) that take 
place in separate units. 
 

Coagulation and flush/rapid mixing take place in the raw water mains while 
flocculation and sedimentation processes take place within the graded gravel 
layers. 
 

Physical and chemical mechanisms are responsible for the clarification of the 
raw water. 
 

It forms the main treatment stage in a water treatment plant. 
5 Technology 

illustration 

 
6 Performance 

limitations  
 

Not suitable for treatment of medium to high turbidity (> 20-50 NTU), high algae 
and high colour raw water.  
Can remove turbidity to less than 1 NTU and colour to less 10 mg/L - Pt. 
Electricity supply is critical if electronic equipment is used. 
Operator’s presence is critical because of the chemical dosing.  
Technical support is not limiting but depends on level of sophistication.  
Supply of chemicals is critical as technology is ineffective without chemicals. 
Impact of raw water variations depends on range and period of variation; small 
and large variations over a few hours can be sustained and may not be limiting 
while large variations exceeding 6 hours can be critical, requiring changes in 
chemical dosages and filtration rates. 



 

 B.63

7 Recommended 
capacity  

Suitable capacity ranges from small to large. 
Ease of expansion is generally ‘easy’ [modular] since technology is suitable in 
small communities, but can also be ‘difficult’ [conventional] when capacity is 
large (>2.5 Ml/d). 

8 Operational 
requirements 

Semi-skilled operator is required (trained/semi-trained/ untrained). 
Operator input can either be 8 or 24 man-hours/ day, depending on level of 
sophistication.  
Chemical dosage is required. Alternative chemicals can be used. 
Degree of automation can either be fully, semi-automated, or none. 
Type and frequency of process and quality control monitoring tasks: daily  
Availability of materials/chemicals for operation spares: readily available and 
long lead time 

9 Maintenance 
requirements 

Cost of servicing/repairs/replacement is low, but high if fully automated.  
Maintenance done annually, or as may be necessary. 
Operator can carry out maintenance but if process is fully automated, expert or 
skilled labour is required. 
Recommended spares and tools must be readily available.  

10 Infrastructure 
requirements 

Conventional infrastructure 

11 Impact of 
failures 

Turbidity, colour and algae break-through lead to undesirable odours, colour 
and turbidity.  

12 Energy 
requirements 

Regular electricity supply is required if automation and electronic equipment 
are used. 
None is required where gravity feed can be used. 

13 Capital costs Capital cost is 30% less than that of a conventional water treatment plant since 
the sedimentation and flocculation stages are omitted. 
Capital costs vary according to capacity of plant, site conditions and local 
contractors.  
Construction of filter units and pumping/piping contribute substantially to these 
costs. 

14 Operating costs Operating cost is due to chemicals, operator, and energy requirements.  
15 Typical 

treatment 
process 
configuration 
(train) or 
example 

 

16 Examples of SA 
installations  

Montagu Water Works (~4 ML/ld); Breederivier municipality; Local Authority; 
Montagu; Stoffberg, Malelane 

17 Socio-
economic 
aspects  

Conditions/demands for community acceptance and participation: ability and 
willingness to accept ownership of, and manage, this type of technology; ability 
and willingness to operate and maintain this type of system 

18 Research and 
evaluation in 
South Africa 

WRC Report No. 534/1/98 
WRC Report No. 738/1/00 
Cape Peninsula University of Technology  

 

Final water 
storage tank 

Direct up-flow  
rapid sand filtration Raw 

water
Disinfection Pipe coagulation/ 

mixing 

 

 

PRECEDING 
TREATMENT 

MAIN  
TREATMENT 

SUBSEQUENT 
TREATMENT 



 

 B.64

5-9 DIRECT AND IN-LINE FILTRATION  
1 Purpose and 

status 
To reduce turbidity, colour and algae from raw water that is characterised by low 
turbidity  
(< 10 NTU), colour and algae, to levels acceptable for effective disinfection  
 
Emerging technology, that is gaining ground 

2 Alternatives Direct pressure filtration 
Direct slow sand filtration 
Direct up-flow filtration 

3 Summary of 
key features 

Direct and in-line filtration processes are conventional rapid sand filtration minus 
the sedimentation unit process and minus the flocculation/sedimentation 
processes, respectively. The filtration flow is downward by gravity and filter 
media is cleaned by conventional backwashing  

4 Description  Direct and in-line filtration processes are both gravity-flow, sand-filtration 
processes that take place in an open unit, which contains fine filter sand (de ~ 
0.50- 0.70 mm) supported by graded gravel, in which gravity is used to 
continuously drive coagulated raw water through the filter medium at filtration 
rates not exceeding 5 m3/h/m2 of filter media surface. 
 
In direct filtration, rapid mixing/coagulation and flocculation precede the filtration 
process, without the sedimentation process. 
In in-line filtration, only mixing/coagulation precedes the filtration processes  
 
Physical and chemical mechanisms are responsible for the clarification of the 
raw water. 
 
It forms the main treatment stage in a water treatment plant. 

5 Technology 
illustration 

6 Performance 
limitations  

Not suitable for treatment of medium to high turbidity (> 10 NTU) and high colour 
raw water.  
Can remove turbidity to less than 1 NTU. 
Electricity supply is critical if electronic equipment is in use. 
Operator’s presence is critical because of the presence of chemical dosing.  
Technical support is not limiting but depends on level of sophistication.  
Supply of chemicals is critical as technology is ineffective without chemicals. 
Impact of raw water quality variations depends on range and period of variation; 
small and large variations over few hours can be sustained and may not be 
limiting, while large variations (exceeding 6 hours) can be critical, requiring 
changes in chemical dosages and filtration rates. 

7 Recommended 
capacity  

Suitable capacity ranges from small to medium. 
Ease of expansion is generally ‘easy’ [modular] since technology is suitable in 
small communities, but can also be ‘difficult’ [conventional] when capacity is 
large (>2.5 Ml/d). 



 

 B.65

8 Operation 
requirements 

Skilled operator is required. 
Operator input can either be 8 or 24 man-hours per day, depending on level of 
sophistication and capacity. 
Chemical dosage is required. Alternative chemicals can be used.  
Degree of automation can either be fully, semi-automated, or none. 
Type and frequency of process and quality control monitoring tasks: daily. 
Availability of materials/chemicals for operation/spares: readily available and 
long lead time 

9 Maintenance 
requirements 

Cost of servicing/repairs/replacement is low due to the absence of some unit 
processes, but high if fully automated. 
Maintenance carried out annually, or as may be necessary. 
Operator can maintain but, if fully automated, expert or skilled labour is required. 
Recommended spares and tools must be readily available.  

10 Infrastructure 
requirements 

Conventional infrastructure 

11 Impact of 
failures 

Turbidity break-throughs can occur, leading to undesirable turbidity levels in 
filtered water. 

12 Energy 
requirements 

Regular electricity supply is required if automation and electronic equipment are 
used. 
 

13 Capital costs Capital cost is 30% less than that of a conventional water treatment plant since 
sedimentation and flocculation stages are omitted.  
Cost can vary according to capacity of plant, site conditions and local 
contractors. 
Construction of filter units and pumping/piping contribute substantially to these 
costs. 

14 Operating 
costs  

Operating cost is due to chemicals, operator, and energy requirements.  
 

15 Typical 
treatment 
process 
configuration 
(train) or 
example] 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of SA 
installations  

No documentation found to-date  

17 Socio-
economic 
aspects  

Conditions/demands for community acceptance and participation: ability and 
willingness to accept ownership of, and manage, this type of technology; ability 
and willingness to operate and maintain this type of system 

18 Research and 
evaluation in 
South Africa 

No documentation found to-date 

 

 
  

 

 

Final water 
storage tank 

Conventional  
Rapid Gravity Sand 

Filtration   

Flocculation  Raw 
water Disinfection 

pH-adjustment 
/Coagulation / 
rapid mixing 

Direct Filtration   

In-line Filtration   



 

 B.66

5–10  HIGH-RATE GRAVITY SAND FILTRATION  
1 Purpose and 

status 
To reduce turbidity from raw water that is characterised by low turbidity (< 10 
NTU), to levels acceptable for effective disinfection  
 
Proven technology 

2 Alternatives Direct pressure filtration 
Direct slow sand filtration 
Direct up-flow filtration 
Direct and in-line filtration  

3 Summary of 
key features 

Similar to conventional rapid gravity sand filtration and pressure filtration but filter 
medium is deeper and smaller in surface cross-sectional flow area.   
The filtration flow is downward by gravity and the filter medium is cleaned by 
conventional backwashing.  

4 Description  High-rate gravity filtration is similar to conventional gravity rapid sand filtration 
and pressure filtration except that the filter bed is deeper and smaller in cross-
sectional flow area, allowing for higher filtration rates.  
 

Flow is by gravity, and takes place in an open dual-media filter unit, which 
contains sand and anthracite as filter media, supported by graded gravel.  
 

Gravity continuously drives coagulated raw water through the filter media at 
filtration rates not exceeding 5 m3/h/m2 of filter media surface.   
 

Pre-treatment processes may include coagulation, coagulation with flocculation, 
or up-flow contact clarification or sedimentation. 
 

Physical and chemical mechanisms are responsible for the clarification of the raw 
water. 
 

It forms the main treatment stage in a water treatment plant. 
5 Technology 

illustration 

 
6 Performance 

limitations  
 

Not suitable for treatment of medium to high turbidity (> 10 NTU) and high colour 
raw water  
Can remove turbidity to less than 1 NTU. 
Electricity supply is critical if electronic equipment is used. 
Operator’s presence is critical because of the presence of chemical dosing.  
Technical support is not limiting but depends on level of sophistication.  
Supply of chemicals is critical as technology is ineffective without chemicals. 
Impact of raw water quality variations depends on range and period of variation; 
small and large variations over a few hours can be sustained and may not be 
limiting, while large variations (exceeding 6 hours) can be critical, requiring 
changes in chemical dosages and filtration rates. 

7 Recommended 
capacity  

Suitable capacity ranges from small to medium. 
Ease of expansion is generally ‘easy’ [modular] since technology is suitable in 
small communities, but can also be ‘difficult’ [conventional] if capacity is large 
(>2.5 Ml/d). 



 

 B.67

8 Operational 
requirements 

Skilled operator is required. 
Operator input is required either 8 or 24 man-hours per day, depending on level 
of sophistication and capacity. 
Chemical dosage is required. Alternative chemicals can be used.  
Degree of automation can either be fully, semi-automated, or none. 
Type and frequency of process and quality control monitoring tasks: daily 
Availability of materials/chemicals for operation/spares: readily available and long 
lead time 

9 Maintenance 
requirements 

Cost of servicing/repairs/replacement is low due to the absence of some unit 
processes, but is high if fully automated.  
Maintenance should be carried out annually, or as may be necessary. 
Operator can carry out maintenance but, if process fully automated, expert or 
skilled labour is required. 
Recommended spares and tools must be readily available.  

10 Infrastructure 
requirements 

Conventional infrastructure 

11 Impact of 
failures 

Turbidity break-throughs can occur, leading to undesirable turbidity levels in 
filtered water. 

12 Energy 
requirements 

Regular electricity supply is required if automation and electronic equipment are 
used. 

13 Capital costs Costs can vary according to capacity of plant, site conditions and local 
contractors.  
Construction of filter units and pumping/piping contribute significantly to these 
costs.  

14 Operating 
costs  

Operating cost is due to chemicals, operator, and energy requirements.  
 

15 Typical 
treatment 
process 
configuration 
(train) or 
example  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of 
SA 
installations  

No documentation found to-date  

17 Socio-
economic 
aspects  

Conditions/demands for community acceptance and participation: ability and 
willingness to accept ownership of, and manage, this type of technology; ability 
and willingness to operate and maintain this type of system 

18 Research and 
evaluation in 
South Africa 

 No documentation found to-date 

 

 

 

 

 
  

 

Final water 
storage tank 

High rate, Deep 
bed gravity 

filtration 

Flocculation or  
Upflow sludge 
blanket contact 
clarification  

Raw 
water Disinfection 

pH-adjustment 
/Coagulation / 
rapid mixing 



 

 B.68

5–11  DIRECT SERIES FILTRATION  
1 Purpose and 

status  
 

Direct series filtration (DSF) is a two-stage filtration system (up-flow contact 
clarifier followed by rapid gravity down-flow filter), which is not preceded by a 
separate flocculation or sedimentation stage. It is used mainly for turbidity 
removal. 
 
It is a proven technology. 

2 Alternatives  Conventional treatment  
(Coagulation + flocculation + sedimentation + sand filtration) 

3 Summary of 
key features  

DSF presents an economical alternative to conventional treatment because it 
does not employ the processes of flocculation and sedimentation. It is flexible 
because modular sections can be used. High filtration rates (up to 15 m/h) can 
be achieved. Lower coagulant doses are normally required.  
 
It presents an easy and economical way for the upgrading of existing treatment 
systems. 

4 Description  
 
 

DSF is a two-stage filtration system that is not preceded by a separate 
flocculation or sedimentation stage. It consists of either an up-flow or down-flow 
filter as contact clarifier in the first stage, followed by a rapid gravity down-flow 
as the second stage. 
 
Most of the filters installed to date in South Africa consist of prefabricated 
concrete pipe sections. The primary clarification stage entails coagulated water 
inflow at the bottom of the battery of upflow filter (or contact clarifiers) operating 
in parallel. The filter medium ranges from graded gravel (6-12 mm) to coarse 
sand (0,9-1,5 mm), with a total depth of 2,5 m. 
 
A common header connects the overflows with the inlet of the down-flow filters, 
of which the operating mode is typically declining rate filtration. 
 
The up-flow filter is backwashed with raw water in six steps, while the down-
flow filters are backwashed conventionally with air. The backwashing is semi-
automated for ease of operation. 

5 Technology 
illustration  

 
6 Performance 

limitations 
 

The most important limiting factor is the filter run time, which is limited by the 
clogging head available for the down-flow filter. 
It is not effective for the removal of algal cells. 
It is not effective for the treatment of coloured waters, mainly as a result of the 
fragile nature of the flocs that are formed. 

7 Recommended 
capacity  

Direct series filtration plants can be constructed for small- to medium-sized 
applications. 
Full-scale plants in South Africa that are operating successfully are in the range 
of 0,5-2,0 Ml/d. 



 

 B.69

8 Operational 
requirements 

Considerable effort has gone into the development of a simple, robust electro-
pneumatic sequencing and control system that will complete the entire 
backwashing operation once initiated by the operator. Chemical dosage is 
required (mostly polyelectrolytes). Filter runs can vary between 12 and 50 
hours. 

9 Maintenance 
requirements 

Maintenance requirements are generally low, with no special skills or materials 
required. Regular inspection of the automated backwashing system by a 
suitably qualified technician is recommended. 

10 Infrastructure 
requirements 

Plants are site-constructed (using prefabricated concrete pipe sections).  
Electricity is required for the feed, dosing and backwash pumps.  
Clean water storage is required for backwashing of the down-flow filters. 

11 Impact of 
failures 

If the semi-automated backwashing system fails, the process will have to be 
shut down after reaching maximum headloss.  
The same applies for operator absence or electricity supply interruptions. 

12 Energy 
requirements  

Electricity is required for the feed, coagulant dosage, backwash and clean water 
pumps. Solar power can be used in remote locations. 

13 Capital costs Capital costs savings of 20-50% can be attained, compared to conventional 
treatment, because no flocculation and sedimentation stages are required. 

14 Operating 
costs  

Coagulant stages of up to 20% can be realised. 

15 Typical 
treatment 
process 
configuration 
(train) or 
example  
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

16 Examples of SA 
installations 

Magaliesberg (0,5 ML/d) 
Hectorspruit (1,5 ML/d) 
Marloth Park (0,8 ML/d) 
Burgersfort (2,0 ML/d) 

17 Socio-
economic 
impact  

A proven technology 
Economically feasible for small communities 

18 Research and 
evaluation in 
South Africa 

Mr Piet van der Merwe 
WRC Report No. 354/1/97 
“Evaluation of Direct Series Filtration for the Treatment of South Africa Surface 
Waters”. 
CSIR Environmentek 

 
 

   

 
 

Final water 
storage tank 

Downflow filtration Upflow filtration 
Raw 
water 

Disinfection 

Coagulation

 

Direct series filtration 



 

 B.70

5-12  DIATOMACEOUS EARTH (DE) FILTRATION 
1 Purpose and 

status  
 

Diatomaceous earth (DE) filtration is a form of pre-cost filtration used to produce 
high-quality drinking water from feed waters with turbidities of less than 10 NTU.  
It is also effective in removing cysts, algae and asbestos from water.  
It does not remove colour. 
 
It is a proven technology. 

2 Alternatives  Pressure sand filtration 
Slow sand filtration 
Microfiltration 

3 Summary of 
key features  

DE filtration strains particulate matter from water. It normally does not require 
upstream coagulant dosing.  
Its use is limited to treating source water with an upper limit of turbidity of 10 NTU.  
It does not remove dissolved material, and therefore does not remove colour. 

4 Description  DE filtration is a process that uses diatoms or diatomaceous earth (the skeletal 
remains of small, single-celled organisms) as the filter medium. DE filtration relies 
upon a layer of diatomaceous earth placed on a filter element or septum (a 
permeable cover over interior collection channels). Recirculation of DE slurry 
through the filter septum establishes this layer.  
After the pre-cost forms on the filter leaves, raw water containing a low dose of DE 
is fed through the filter. Particulate solids are separated on the pre-cast surface. 
When maximum head-loss is reached, the flow of water into the filter is stopped and 